POCE

POCE Technology

FCC RADIO TEST REPORT
FCC ID: 2AF6H30-0858343

Product:

Iblazr LED Flash For Smartphones and Tablets

Trade Name:

Iblazr

Model Number:

Iblazr 2

Serial Model:

original iblazr(1.0)

Report No.:

POCE15072227NRR

Prepared for

Concepter HQ, Inc

1521 Concord Pike Ste 301, Wilmington, DE, 19803-3644, USA

Prepared by

Shenzhen POCE Technology Co.,Ltd.

Room 502, Bldg. 1, Xinghua Garden, Baoan Road Xixiang, Baoan District,

Shenzhen, China




V1.0 Page 2 of 37 Report No.: POCE15072227NRR

TEST RESULT CERTIFICATION

Applicant’s name................. .Cancepter HQ, Inc

Address........ccceveviiiiieen, 1521 Concord Pike Ste 301, Wilmington, DE, 19803-3644, USA
Manufacture's Name........... .Minewing (Shenzhen) Electronics Integrated Co., Ltd.
Address........cooeevieeeiiee, .Floor #2, Building H2, Hongfa-Tech Park, No 32 TonG Tau Road, ShiYan

Town, Bao'An District, Shenzhen, China, 518108

Product description

Product name........cccccceee...... .Iblazr LED Flash For Smartphones and Tablets
Model and/or type reference Iblazr 2

Serial Model: original iblazr(1.0)

Ratings DC 3.7V from battery

Standards ..............cccceeee. .FCC Part15.247

Test procedure.................... LANSI.C63.10-2013

This device described above has been tested by POCE , and the test results show that the equipment
under test (EUT) is in compliance with the FCC requirements. And it is applicable only to the tested
sample identified in the report.

This report shall not be reproduced except in full, without the written approval of POCE , this document
may be altered or revised by POCE , personal only, and shall be noted in the revision of the document.

Dateof Test..........ooovviiiiii .

Date (s) of performance of tests................. Sept. 27, 2015 ~ Oct. 15, 2015
Date of ISSUE.......cocueeeeeecicieeeeeeeee, Oct. 15, 2015
TestResUlt ..o Pass
i e,
Testing Engineer : L}m‘ LAen

(Lynn Chen)

Technical Manager : 63/ -
.&*-ﬁ b
(Carlen Liu)

Authorized Signatory | : -'(7;7@4-:;( %ﬂ\rj

(Tommy zhang)

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of the test
laboratory.
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1. TEST STANDARDS

The tests were performed according to following standards:

FCC Rules Part 15.247: Frequency Hopping, Direct Spread Spectrum and Hybrid Systems that are in
operation within the bands of 902-928 MHz, 2400-2483.5 MHz.

ANSI C63.10-2013: American National Standard for Testing Unlicensed Wireless Devices

KDB Publication No. 558074 D01 v03r02 Guidance on Measurements for Digital Transmission Systems
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2. SUMMARY

2.1. Equipment Under Test

Power supply system utilised

Power supply voltage : 1 O] 120V /60 Hz O| 115V / 60Hz

0|12V DC 0|24V DC

@| Other (specified in blank below)

DC 3.7V from battery

2.2. Short description of the Equipment under Test (EUT)
Iblazr LED Flash For Smartphones and Tablets support Bluetooth 4.0LE function.

For more details, refer to the user’s manual of the EUT.

Serial number: Prototype
2.3. EUT operation mode
The EUT has been tested under typical operating condition. The Applicant provides communication tools

software to control the EUT for staying in continuous transmitting and receiving mode for testing. There are
40 channels of EUT, and the test carried out at the lowest channel, middle channel and highest channel .

Frequency Range: 2400-2483.5MHz

Channel number: 40 channels

Modulation type: GFSK

Antenna: internal
Test Channel Test Frequency
Low Channel 2402 MHz

Middle Channel 2440 MHz

High Channel 2480 MHz

2.4. EUT configuration

The following peripheral devices and interface cables were connected during the measurement:

O - supplied by the manufacturer
@ - supplied by the lab

®| Notebook PC Manufacturer : | DELL

Model No. : | PP18L




V1.0

Page 6 of 37

2.5. Configuration of Tested System

Report No.: POCE15072227NRR

Fig. 2-1 Configuration of Tested System

Note Book PC

EUT

Table 2-1 Equipment Used in Tested System

No.

Product

Manufacturer

Model No.

Serial No.

1 Notebook PC

DELL

PP18L

27548966 7000262

2.6. Related Submittal(s) / Grant (s)

This submittal(s) (test report) is intended for FCC ID: 2AF6H30-0858343 filing to comply with Section 15.247
of the FCC Part 15, Subpart C Rules.

2.7. Modifications

No modifications were implemented to meet testing criteria.

2.8. NOTE

1. The EUT have Bluetooth 4.0LE function, The functions of the EUT listed as below:

Test Standards Reference Report
Radio FCC Part 15 Subpart C (Section15.247) POCE15072227NRR
2. The frequency bands used in this EUT are listed as follows:
Frequency Band(MHz) 2400-2483.5 5150-5350 5470-5725 5725-5850
Bluetooth 4.0LE N — — —
3. The EUT provides one completed transmitter and receiver.
Modulation Mode TX Function

GFSK

1TX
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2.9. Channel list

Channel Frt(a&ll.;ezr;cy Channel Fr?&ll.;ezr;cy
00 2402 20 2442
01 2404 21 2444
02 2406 22 2446
03 2408 23 2448
04 2410 24 2450
05 2412 25 2452
06 2414 26 2454
07 2416 27 2456
08 2418 28 2458
09 2420 29 2460
10 2422 30 2462
11 2424 31 2464
12 2426 32 2466
13 2428 33 2468
14 2430 34 2470
15 2432 35 2472
16 2434 36 2474
17 2436 37 2476
18 2438 38 2478
19 2440 39 2480

2.10. Mode of Operation

1. The EUT has been tested under normal operating condition.

2. Test program used to control the EUT for staying in continuous transmitting and receiving mode is
programmed.

Channel low (2402MHz), mid (2440MHz) and high (2480MHz) with highest data rate are chosen for full testing.
3. Test Mode:

Test Mode(TM) Description
T™M1 Transmitter-
2402MHz
TM2 Transmitter-
2440MHz
TM3 Transmitter-
2480MHz
TM4 Transmitter-Link
mode
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3. TEST ENVIRONMENT

3.1. Address of the test laboratory

Shenzhen POCE Technology Co.,Ltd.

Room 502, Bldg. 1, Xinghua Garden, Baoan Road Xixiang, Baoan District, Shenzhen,

China

There is one 3m semi-anechoic chamber and two line conducted labs for final test. The Test Sites meet the
requirements in documents ANSI C63.10 and CISPR 22/EN 55022 requirements

3.2. Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

FCC-Registration No.: 222278

Shenzhen POCE Technology Co.,Ltd. EMC Laboratory has been registered and fully described in a report
filed with the (FCC) Federal Communications Commission. The acceptance letter from the FCC is maintained
in our files. Registration 222278.

3.3. Environmental conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature: 15-35°C
Humidity: 30-60 %
Atmospheric pressure: 950-1050mbar

3.4. Statement of the measurement uncertainty

The reported uncertainty of measurement y = U, where expended uncertainty U is based on a standard
uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of approximately 95 %.

No. ltem Uncertainty
1 Conducted Emission Test +1.38dB

2 RF power,conducted 10.16dB

3 Spurious emissions,conducted +0.21dB

4 All emissions,radiated(<1G) 14.68dB

5 All emissions,radiated(>1G) 14.89dB

6 Temperature 10.5°C

7 Humidity 2%
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3.5. Test Description
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FCC PART 15

FCC Part 15.207 AC Power Conducted Emission PASS
FCC Part 15.247(a)(2) 6dB Bandwidth PASS
FCC Part 15.247(d) Spurious RF Conducted Emission PASS
FCC Part 15.247(b) Maximum Peak Output Power PASS
FCC Part 15.247(e) Power Spectral Density PASS
FCC Part 15.109/ 15.205/ 15.209 Radiated Emissions PASS
FCC Part 15.247(d) Band Edge Compliance of RF Emission PASS
FCC Part 15.203/15.247 (b) Antenna Requirement PASS
FCC Per 47 CFR 2.1091(b) MPE Evaluation PASS

Remark: The measurement uncertainty is not included in the test result.
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3.6. Equipments Used during the Test

Radiation Test equipment

Report No.: POCE15072227NRR

Iltem| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Spectrum Analyzer Agilent E4407B 160400005 Jul. 12. 2015
2 Test Receiver R&S ESPI 101318 Jul. 12. 2015
3 Bilog Antenna TESEQ CBL6111D 31216 Oct. 17. 2014
4 | 50Q Coaxial Switch Anritsu MP59B 6200264416 Jul. 06. 2015
5 | Spectrum Analyzer ADVANTEST R3132 150900201 Jul. 06. 2015
6 Horn Antenna EM EM-AH-10180 | 2011071402 Oct. 17. 2014
7 Horn Ant Schwarzbeck BBHA 9170 9170-181 Oct. 17. 2014
8 Amplifier EM EM-30180 060538 Jul. 12. 2015
9 Loop Antenna ARA PLA-1030/B 1029 Oct. 17. 2014
10 Power Meter R&S NRVS 100696 Jul. 06. 2015

Conduction Test equipment

ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Test Receiver R&S ESCI 101160 Jul. 12. 2015
2 LISN R&S ENV216 101313 Jul. 06. 2015
3 LISN EMCO 3816/2 00042990 Jul. 06. 2015
4 | 50Q Coaxial Switch Anritsu MP59B 6200264417 Jul. 06. 2015
S | Passive Voltage R&S ESH2-23 100196 Jul. 06. 2015

Probe
6 Absorbing clamp R&S MOS-21 100423 Jul. 06. 2015
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4. TEST CONDITIONS AND RESULTS

4.1. AC Power Conducted Emission

TEST CONFIGURATION

Shielded Rootns

EUT

Test
Fecewer

LIZH

Adapter [

TEST PROCEDURE

1 The equipment was set up as per the test configuration to simulate typical actual usage per the user’s
manual. The EUT is a tabletop system, a wooden table with a height of 0.8 meters is used and is placed on
the ground plane as per ANSI C63.10-2013.
2 Support equipment, if needed, was placed as per ANSI C63.10-2013
3 All I/O cables were positioned to simulate typical actual usage as per ANSI C63.10-2013
4 The EUT received DC5V power from the adapter, the adapter received AC120V/60Hz power through a
Line Impedance Stabilization Network (LISN) which supplied power source and was grounded to the ground
plane.
5 All support equipments received AC power from a second LISN, if any.
6 The EUT test program was started. Emissions were measured on each current carrying line of the EUT
using a spectrum Analyzer / Receiver connected to the LISN powering the EUT. The LISN has two
monitoring points: Line 1 (Hot Side) and Line 2 (Neutral Side). Two scans were taken: one with Line 1
connected to Analyzer / Receiver and Line 2 connected to a 50 ohm load; the second scan had Line 1
connected to a 50 ohm load and Line 2 connected to the Analyzer / Receiver.
7 Analyzer / Receiver scanned from 150 KHz to 30MHz for emissions in each of the test modes.
8 During the above scans, the emissions were maximized by cable manipulation.
Conducted emissions were investigated over the frequency range from 0.15MHz to 30MHz using a receiver
bandwidth of 9kHz.

AC Power Conducted Emission Limit

For intentional device, according to § 15.207(a) AC Power Conducted Emission Limits is as following :

Frequency Maximum RF Line Voltage (dBuV)
(MHz) CLASS A CLASS B
Q.P. Ave. Q.P. Ave.
0.15-0.50 79 66 66-56* 56-46*
0.50 - 5.00 73 60 56 46
5.00 - 30.0 73 60 60 50

* Decreasing linearly with the logarithm of the frequency
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TEST RESULTS

Mode 4 is the worst case as results in the report
80.0 dBwY

Report No.: POCE15072227NRR

\

FCC Part 15 Conduction(QP)

\

FCC Past 15 Conduction[AVG)

30
\‘ﬁ Wﬁmj’«wh "W |prak
“ | N 'W ave
o SRR ™
20
0.150 05 [MHz2) 5 30.000
Site Chamber #1 Phase: L1 Temperature: 25
Limit: FCC Part 15 Conduction(QP) Power:  AC 120V/60Hz Humidity:  41%
EUT:
M/N:
Mode:
Note:
Reading Correct Measure- = .
No. Mk.  Freq.  [avel Factor ment Limit Over
WHz dBuv dB dBuv dBuV dB  Detecfor Comment
1 0.1666  33.68 -0.13 3355 6512 -3157 QP
2 0.1666 17.68 -0.13 1755 5512 -3757 AVG
3 03175 2883 -0.01 2882 5977 -3095 QP
4 0.3175 19.92 -0.01 19.91 4977 2986  AVG
5 04947  27.25 -0.03 2722 5609 -2887 QP
6 0.4947 13.92 -0.03 13.89 4609 -3220 AVG
7" 06372  37.00 -0.05 3695 56.00 -19.05 QP
8 06372 26.91 -0.05 26.86 46.00 -19.14  AVG
9 09537 3155 -0.11 3144 5600 -2456 QP
10 09537 2360 0.1 2349  46.00 -2251 AVG
1" 1.3757  26.92 -0.17 26.75 56.00 -29.25 QP
12 1.3757 18.24 -0.17 18.07 46.00 -27.93 AVG
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-20

FCC Part 15 Conduchion(QP)

FCC Pant 15 Conduction[AVG)

0.150 0.5 [MHz) 5 30.000
Site Chamber #1 Phase: L1 Temperature: 25
Limit: FCC Part 15 Conduction(QP) Power:  AC 120V/60Hz Humidity: 41 %
EUT:
M/N:
Mode:
Note:
Reading Correct Measure- =
No. Mk.  Freq. Level Factor ment Limit  Over
353 dBuv dB dBuv dBuv d5  Detector Comment

1 0.3189  29.33 -0.01 29.32 5973 -3041 QP

2 0.3189 2062 -0.01 2061 4973 -29.12 AVG

3 " 06394  36.44 -0.05 36.39 5600 -1961 QP

4 06394  26.17 -0.05 26.12 4600 -19.88 AVG

5 0.7820 3222 -0.07 3215 5600 -2385 QP

6 0.7820 2376 -0.07 2369 4600 -2231 AVG

7 09537  31.81 -0.11 3170 5600 -2430 QP

8 09537 2407 -0.11 2396 4600 -2204 AVG

9 1.3049  27.24 -0.16 27.08 5600 -2892 QP

10 1.3049  20.38 -0.16 2022 4600 -2578 AVG

1" 48762 26.49 -0.22 26.27 5600 -29.73 QP

12 48762 15.06 -0.22 1484 46.00 -31.16  AVG
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4.2. Transmitter Radiated Unwanted Emissions and Bandedge

TEST CONFIGURATION

(A) Radiated Emission Test Set-Up, Frequency Below 30MHz

Turntable 3m
\ EUT
0.8m Test
Receiver
| |
Ground Plane Coaxial Cable
(B) Radiated Emission Test Set-Up, Frequency below 1000MHz
] A
-~ 3m —>
Turntable
\ EUT 1m to 4m
Test i
Receiver 0.8m

Ground Plane E

Coaxial Cable :

(C) Radiated Emission Test Set-Up, Frequency above 1000MHz

VVVVVVVVVVV VY

VVVVVVVVVVVYVYVV VYV VYV VYV VWV VYV VYV VYV VVV VY

Semi-Anechoic Chamber

—]

Imto4dm

|

Turntable

‘- (GroundPlane

-
Al

Above 1GHz only —

Control Room

Measurement
Instrument

oy0 [Con !rolle+—

[
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FIELD STRENGTH CALCULATION

The field strength is calculated by adding the Antenna Factor and Cable Factor and subtracting the
Amplifier Gain and Duty Cycle Correction Factor(if any) from the measured reading. The basic equation with a
sample calculation is as follows:

FS=RA+ AF +CL - AG

Where FS = Field Strength CL = Cable Attenuation Factor (Cable Loss)

RA = Reading Amplitude AG = Amplifier Gain

AF = Antenna Factor

RADIATION LIMIT

For unintentional device, according to § 15.209(a), except for Class A digital devices, the field strength of
radiated emissions from unintentional radiators at a distance of 3 meters shall not exceed the following
values:

Frequency Distance Radiated Radiated
(MHz) (Meters) (dBuV/m) (MV/m)
30-88 3 40.0 100

88-216 3 43.5 150
216-960 3 46.0 200
Above 960 3 54.0 500

For intentional device, according to § 15.209(a), the general requirement of field strength of radiated
emissions from intentional radiators at a distance of 3 meters shall not exceed the above table.

TEST PROCEDURE

1.

o o

o ~N

The EUT is placed on a turntable, which is 0.8m above ground plane below 1GHz and 1.5m above
ground plane above 1GHz .

The turntable shall be rotated for 360 degrees to determine the position of maximum emission level.
EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the highest
emissions.

For the radiated emission test above 1GHz: Place the measurement antenna away from each area of the
EUT determined to be a source of emissions at the specified measurement distance, while keeping the
measurement antenna aimed at the source of emissions at each frequency of significant emissions, with
polarization oriented for maximum response. The measurement antenna may have to be higher or lower
than the EUT, depending on the radiation pattern of the emission and staying aimed at the emission
source for receiving the maximum signal. The final measurement antenna elevation shall be that which
maximizes the emissions. The measurement antenna elevation for maximum emissions shall be
restricted to a range of heights of from 1 m to 4 m above the ground or reference ground plane.
Maximum procedure was performed on the six highest emissions to ensure EUT compliance.

And also, each emission was to be maximized by changing the polarization of receiving antenna both
horizontal and vertical.

Repeat above procedures until the measurements for all frequencies are complete.

Based on the Frequency Generator in the device include 16MHz.The test frequency range from 9KHz to
25GHz per FCC PART 15.33(a).

Note:

Three axes are chosen for pretest, the Y axis is the worst mode for final test.
For battery operated equipment, the equipment tests shall be performed using a fully-charged battery.
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TEST RESULTS

All the test modes (TM1, TM2, TM3 and TM4) completed for test. The worst case of Radiated Emission
is TM1; the test data of this mode was reported.

9KHz-30MHz:
Freq. Level Over Limit Limit Line Remark

(MHz) (dBuV) (dB) (dBuv)

See Note

Note: The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible
value has no need to be reported.

Dstance extrapolation factor= 40 log (specific distance/ test distance) (dB);
Limit line= specific limits (dBuV) + distance extrapolation factor.

30-1000MHz:
80.0 dBuV/m
FCC Class B 3M Radiation
Margin -6 dB
| [
| |
]
30
4 o ,,,r\mM"M o~
1 W MW
Wm""ﬁ
-20
30.000 40 50 60 70 80 MHz) 300 400 500 600 700  1000.000
Site Chamber #1 Polarization: Horizontal Temperature:
Limit: FCC Class B 3M Radiation Power: DC3.7V Humidity: %
EUT: Iblazr flash light Distance: 3m
M/N: Iblazr2.0
Mode:
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment Limit Over Height Degree
MHz dBuV dB/m dBuV/m dBuV/m dB Detector cm degree  Comment
1 67.6751 29.43 -20.63 8.80 4000 -31.20 peak
2 120.2766  25.93 -16.08 9.85 4350 -33.65 peak
3 137.9028 25.27 -14.27 11.00 4350 -3250 peak
4 145.8611 24 .89 -13.44 11.45 4350 -32.05 peak
5 3825879 26.08 -11.35 1473 4600 -3127 peak
6 * 4355898 2577 -9.93 15.84 46.00 -30.16 peak
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80.0 dBuV/m

FCC Class B 3M Radiation
Marain -6 dB

2l]?.n.mm 40 50 60 70 80 MHz) 300 400 500 600 700  1000.000
Site Chamber #1 Polarization:  Vertical Temperature:
Limit: FCC Class B 3M Radiation Power: DC3.7V Humidity: %
EUT: Iblazr flash light Distance: 3m
M/N: Iblazr2.0
Mode:
Note:
Reading Correct Measure- Antenna Table

No. Mk. Freq. Level Factor ment  Limit  Over Height Degree

MHz dBuV dB/m dBuV/m dBuVim dB Detector cm degree  Comment
1 47.9940 2853 -19.74 8.79 40.00 -31.21 peak
2 53.8818 2710 2096 6.14 40.00 -33.86 peak
3 * 728466 3219 2072 11.47 40.00 -2853 peak
4 104.1701 2970 -18.04 11.66 4350 -3184 peak
5 1443348 2458  -1348 11.10 4350 -3240 peak
6 291.0360 2462  -13.57 11.05 46.00 -3495 peak
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Frequency Reading Factor Measure Limit Margin
CH | Antenna (MHz) Level (dB) Level (dBuV/m) (dB) Detector
(dBuV/m) (dBuV/m)
Vv 2402 60.5 30.8 91.3 Fundamental / PK
Vv 3200 12.7 31.1 43.8 54(note3) 10.2 PK
Vv 2390 35.9 32.2 68.1 74 5.9 PK
Vv 2390 171 32.2 49.3 54 4.7 AV
0 Vv 2400 38.3 32.1 70.4 74 3.6 PK
Vv 2400 17.6 32.1 49.7 54 4.3 AV
Vv 4804 6.2 42.6 48.8 54(note3) 5.2 PK
Vv 7206 20.6 46.5 67.1 74 6.9 PK
Vv 7206 0.8 46.5 47.3 54 6.7 AV
Vv 2440 59.0 31.2 90.2 Fundamental / PK
\Y 3200 14.6 31.1 45.7 54(note3) 8.3 PK
19 Vv 4880 19.9 32.8 52.7 54(note3) 1.3 PK
\% 7320 20.2 46.8 67.0 74 7.0 PK
Vv 7320 0.1 46.1 46.2 54 7.8 AV
Vv 2480 58.8 30.9 89.7 Fundamental / PK
Vv 3200 10.5 31.1 41.6 54(note3) 124 PK
Vv 2483.5 36.0 30.2 66.2 74 7.8 PK
39 Vv 2483.5 17.2 30.2 47.4 54 6.6 AV
Vv 4960 16.7 32.5 49.2 54(note3) 4.8 PK
Vv 7440 22.0 46.3 68.3 74 5.7 PK
Vv 7440 -1.4 46.3 449 54 9.1 AV

Note: 1. Measure Level = Reading Level + Factor.

2. The test results which are attenuated more than 20 dB below the permissible value limit (the test
frequency range: 9kHz~30MHz, 18 GHz~25GHz), therefore no data appear in the report.

3. This limit applies for using average detector, if the test result on peak is lower than average limit,
then average measurement needn’t be performed.

4. above 8GHz up to 25GHz was verified, and no any emission was found except system noise floor.

Remark: RBW 1MHz VBW 3MHz peak detector for PK value, RMS detector for AV value
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4.3. Maximum Peak Output Power

TEST CONFIGURATION

POWE
METRE

EUT

TEST PROCEDURE

According to C63.10 -2013 and KDB 558074 D01 v03r02,The EUT was directly connected to the power meter
[/ spectrum analyzer and antenna output port as show in the block diagram as TEST CONFIGURATION shows.

Use the wideband power meter to test peak power and record the result.

LIMIT

The Maximum Peak Output Power Measurement limit is 30dBm.

TEST RESULTS
Channel Peak Power Peak Power
Frequency Output Limit Pass / Fail
(MHz) (dBm) (dBm)
2402 -4.82 30 PASS
2440 -5.16 30 PASS
2480 -5.21 30 PASS

Note: The test results including the cable lose.
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4.4. 6dB Bandwidth

TEST CONFIGURATION

SPECTRUM

EUT ANALYZER

TEST PROCEDURE

1. The testing follows FCC KDB Publication No. 558074 D01 v03r02 (Measurement Guidelines of DTS).

2. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

3. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz. In order to
make an accurate measurement, set the span greater than RBW. The 6 dB bandwidth must be greater than
500 kHz.

4. The marker-delta reading at this point is the 6 dB bandwidth of the emission.

LIMIT

For digital modulation systems, the minimum 6 dB bandwidth shall be at least 500 kHz.

TEST RESULTS
et 6dB BANDWIDTH LIMIT
FREQUENCY
(MHz2) (KHz) (KHz) PASS/FAIL
2402 744.407 500 PASS
2440 751.121 500 PASS
2480 744.382 500 PASS
Low Channel
S Agllent B !m
Ch Freq 2402 GHz b e T”u '.:.rE!E! Center Freq
Uscdplee handildih ot e | i 240200000 GHz
Start Freq
2.40050000 GHz
Ref 10 dBm #Atten 30 dB -]
iPeak ———— Stop Freq
"']’9 & <o 240350000 GHz
uB/ CF Step
Offst || 300000000 kHz
0.5 Auto Ilan
dB e e
Freq Offset
Center 2.402 GHz Span 3 MHz | 0.00000000 Hz
Occupied Bandwidth OcoBw s Pur 9900 % | SIONAITIECE
1.0438 MHz T
Transmit Freq Errar -14.146 kHz
% o Bandwidth 744 407 kHz
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Middle Channel

Bt Trace/View

Ch Freg
Trace
Occupied Bandwidth 2 3
Clear Write
Ref 10 dBm #Atten 30 dB
#Peak
ey Iax Hold
0’ 2
dB/
Offst hin Hold
0.5
dB
Center 2.44 GHz Span 3 MHz View
#Res BW 100 kHz H#YBW 300 kHz Sweep 5 ms
Occupied Bandwidth Oce BW % Pur 99.00 % Blank
1.0546 MHz « dB £.00 dB
Transmit Freq Error 14,635 kHz hlore
% dB Bandwidth 751.121 kHz e

|
High Channel

Agilent BT IFrquChanne\

Ch Freg Trig  Free

: ; Center Freq
Occupied Bandwidth | 2 48000000 GHz
Start Freq
2.47850000 GHz
Ref 10 dBm #Atten 30 dB
#Peak
L P— ——— Stop Freq
1;9 vl % 2 48150000 GHz
g/ CF Step
Offst 300000000 kHz
0.5 Autg ET
dB R
Freg Offset

Center 2.48 GHz Span 3 MHz | 0.00000000 Hz
#Res BW 100 kHz H#VBW 300 kHz Sweep 5 ms —

Occupied Bandwicth OccBW%Pw  9900% || SIONAITrECk
1.0484 MHz w dB £.00 dB T

Transmit Freq Error -14.824 kHz

% dB Bandwidth 744,382 kHz
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4.5. Power Spectral Density Measurement

TEST CONFIGURATION

Report No.: POCE15072227NRR

EUT

TEST PROCEDURE

SPECTRUM
ANALYZER

The EUT was tested according to KDB 558074 D01 v03r02 for compliance to FCC 47CFR 15.247

requirements.

Set RBW= 3 kHz, VBW =10KHz, SPAN to 1.5 times greater than the EBW,.

LIMIT

For digitally modulated systems, the power spectral density conducted from the intentional radiator to the

antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of continuous

transmission.

TEST RESULTS
Modulati Channel Channel PSD Maximum | o\ ss 1 FAIL
odulation anne P
T Frequency (dBm/3KHz) limit
(MHz) (dBm/3KHz)
1 2402 -18.01 8 PASS
GFSK 19 2440 -18.01 8 PASS
39 2480 -18.63 8 PASS
Low channel
¥ Agilent R T !m
Mkr1 2.4019001 GHz
Ref 10 dBm #Atten 30 dB 18.01 dBm
#Peak heas Tools ¥
Log
10
B/ Mext Peak
Offst N
0.5 5:
@ ﬂ”fﬁ Mext Pk Right
e,
I
// 1 MNext Pl Left
ﬂA T P‘“‘"
M1 82
83 FC \Ur f ,\w Iin Search
Pk-Pk Search
Center 2.402 GHz Span 5 MHz Iare
#Res BW 3 kHz #WBW 10 kHz Sweep 571.8 ms o
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Middle channel

kel Bk | Peak Search
Mir1 2.4399000 GHz
Ref 10 dBm #Atten 30 dB -18.01 dBm
#Peak heas Tools ¥
Log
10
g/ Mest Peak
Offst 1
0.5 b
[il:] v
Mext Pk Right
Thy
/J 1 Mext Pk Left
A b nl";‘
M1 s2 “u‘
83 FC Iin Search

FPk-Pk Search

Center 2.44 GHz Span 5 MHz WMchEe
#Res BW 3 kHz #WBW 10 kHz Sweep 571.8 ms .

High channel

ol R T | peakSearch
Mkr1 2.4799000 GHz !

Ref 10 dBm #Atten 30 dB -18.63 dBm
#Peak heas Tools ¥
Log
10
dB/ Mext Peak
Offst 1
0.5 ©
dB

MNexd Pk Right

v Yy
/J \ Mext Pl Left
4 ol
Il H
M1 S2 \{’ /
53 FC M Min Search
e e riv s e

Pk-Pk Search
Center 2.48 GHz Span 5 MHz 1M?59
#Res BW 3 kHz #WBW 10 kHz Sweep 571.8 ms o




V1.0 Page 24 of 37 Report No.: POCE15072227NRR

4.6. Spurious RF Conducted Emission and Bandedge

TEST CONFIGURATION

SPECTRUM

EUT ANALYZER

TEST PROCEDURE

The EUT was tested according to KDB 558074 D01 v03r02 for compliance to FCC 47CFR 15.247
requirements.

The Spurious RF conducted emissions compliance of RF radiated emission should be measured by following
the guidance in ANSI C63.10-2013 with respect to maximizing the emission by rotating the EUT, measuring
the emission while the EUT is situated in three orthogonal planes (if appropriate), adjusting the measurement
antenna height and polarization etc. Set RBW=100kHz and VBM= 300KHz to measure the peak field
strength , and measure frequeny range from 30MHz to 26.5GHz.

LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be
at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of

the desired power, based on either an RF conducted or a radiated measurement, provided the

transmitter demonstrates compliance with the peak conducted power limits.

TEST RESULTS

Low channel

ol R T | peakSearch
Mkr1 658.1 MHz |
Ref 10 dBm #Atien 30 dB 51.09 dBm
#Peak heas Tools ¥
Log
10
g/ Mest Peak
Offst
0.5
dB
I Mext Pk Right
253
dBm
Next Pk Left
1

M1 §2 bttt st emdisine b A sl bl b ot
83 FC Iin Search

FPk-Pk Search
Start 30 MHz Stop 1 GHz 1M?59
#Res BW 100 kHz #WBW 300 kHz Sweep 100.5 ms o
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Agilent e an Display
Mkr1 2.38 GHz |
Ref 10 dBm #Atten 30 dB 5.276 dBm
#Peak Full Screen
Log
10 Display Line
dB/ 2528 dBm
Offst On of
0.5
dB
DI
253
dBm
Limits*
Vi 52l Ty gl o | e Pt
53 FC Position *
Center
Title »
Start 1 GHz Stop 25 GHz | Preferences M
#Res BW 100 kHz #VBW 300 kHz Sweep 2.486 s

Agilent e an blreer
Mkr3 2.39000 GHz |
Ref 10 dB #htten 30 dB 55.12 dB
#;eak n en M Select Marker
2
1
Log
10 H
dB/ H Iarker Trace
Offst il e
05 Ll
dB ] Feadout |
]| e ] Frequency
24.3
dBm
Function
Off
Start 2.31 GHz Stop 2.41 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 10.36 ms Iarker Table
Matker Trace Type X Az Amplitude On off
1 ) Fraq 2.40175 GHz -4.264 dBm e
2 ) Freq 2.40000 GHz 6461 dBm
kel 1 Freg 2.20000 GHz -55.12 dBm Marker A” Oﬁ
ore
2of2

Middle channel

kel Bk Peak Search
Mkr1 849.7 MHz |
Ref 10 dBm #Atten 30 dB 51.44 dBm
#Peak heas Tools ¥
Log
10
g/ Mest Peak
Offst
0.5
[il:]
I Mext Pk Right
25.4
dBm
Next Pk Left
1
[ R ] T P e WMWWWM‘X‘M ity
83 FC Iin Search
Fk-Pk Search
Start 30 MHz Stop 1 GHz 1M?59
#Res BW 100 kHz #WBW 300 kHz Sweep 100.5 ms .
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Agilent e an :
| Display

Mkr1 2.44 GHz

Ref 10 dBm #Atten 30 dB 5.453 dBm
#Peak Full Screen
Log
10 Display Line
o8/ 2538 dBm
Offst On of
0.5
dB
DI
254
dBm

Limits*

et

1 Sz N P e i Active Fetn
53 FC Position *

Center

Title »
Start 1 GHz Stop 25 GHz | Preferences X
#Res BW 100 kHz #VBW 300 kHz Sweep 2.486 s

High channel
Agilent Bl IPeakSearch

Mkr1 849.7 MHz
Ref 10 dBm #Atten 30 dB 51.32 dBm
#Peak heas Tools ¥
Log
10
dB/ Mext Peak
Offst
0.5
dB
DI Next Pk Right
254
dBm
MNext Pk Left
1

L. P R TV e B e i e el
53 FC Min Search

Pk-Pk Search
Start 30 MHz Stop 1 GHz 1M?59
#Res BW 100 kHz #WBW 300 kHz Sweep 100.5 ms 3

Agilent s an :
| Display

Mkr1 2.50 GHz
Ref 10 dBm #Atten 30 dB 5.379 dBm
#Peak Full Screen
Log
10 Display Line
g/ 2538 dBm
Offst On Off
0.5
dB
DI
254
dBm
Limits*
V1 S2I™ apao Tet] i ot Active Fetn
83 FC Position ¥
Center
Title *
Start 1 GHz Stop 25 GHz | Preferences M
#Res BW 100 kHz #VBW 300 kHz Sweep 2486 s
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i Agilent el Ilarker
|

Mkr2 2.4835000 GHz
Ref 10 dB #htten 30 dB 55.85 dB
° m en M Select Marker
#Peak o
1
Log
10 I{ \
"O'L I Mormal
03 PR
a8 [ | x Delta
DI SRR X SRV TN SHPR SN S STV RV S SO SRS
253
dBm Delta Pair
(Tracking Ref)
Ref Delta
Start 2.475 GHz Stop 2.5 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms Span Fair
Matker Trace Type X Aodis Amplitude Span Lenter
1 O] Freq 2.4797500 GHz 45313 dBm
2 ) Freq 24236000 GHz 6626 dBm
Off
Maore
1of2
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4.7. Antenna Requirement

Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device.

And according to FCC 47 CFR Section 15.247 (c), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount
in dB that the directional gain of the antenna exceeds 6dBi.

Refer to statement below for compliance.

The manufacturer may design the unit so that the user can replace a broken antenna,
but the use of a standard antenna jack or electrical connector is prohibited. Further,
this requirement does not apply to intentional radiators that must be professionally
installed.

Antenna Connected Construction

The antenna used in this product is a internal Antenna, The directional gains of
antenna used for transmitting is 0dBi.
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4.8. RF Exposure

STANDARD APPLICABLE

According to § 1.1307 (b)(1), system operating under the provisions of this section shall be operated in a
manner that ensure that the public is not exposed to radio frequency energy level in excess of the
Commission’s guideline.

This is a portable device. Per KDB 447498 05r02, the device used distance is 5mm from body.

LIMIT

LIMITS FOR MAXIMUM PERMISSIBLE EXPOSURE (MPE)

Electric Magnetic
) " Power Average
Frequency Field Field 5 -
Density Time
Range (MHz) Strength Strength ,
(mW/iecmz2) (Minutes)
(Vim) (A/m)
(A) Limits for Occupational/ Control Exposures
300-1500 -- - F/300
1500-100,000 -- - 5
(B) Limits for General Population/ Uncontrolled Exposures
300-1500 -- - F/1500 6
1500-100,000 -- - 1 30

F= Frequency in MHz

MEASUREMENT RESULTS

Per KDB 447498 05r02

This is a Bluetooth function and the Max peak output power is -4.82dBm (0.33mW) at 2402MHz.

0.33*v2.402/5=0.102<3
The SAR measurement is not necessary



V1.0 Page 30 of 37 Report No.: POCE15072227NRR

5. Test Setup Photos of the EUT
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6. External and Internal Photos of the EUT

External Photos of EUT
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Internal Photos of EUT
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...................... End ofReport.......................



